

肝		
<b>5-FU + CDDP 肝動注</b>		7日毎
5-FU	1000mg/body	day1
CDDP	12.5mg/body	day1
<b>low dose FP 肝動注</b>		14日毎
5-FU	250mg/body	day1
CDDP	20mg/body	day1
<b>Ram</b>		14日毎
Ram	8mg/kg	day1
<b>テセントリク + Bmab</b>		21日毎
Bmab	15mg/kg	day1
テセントリク	1200mg/body	day1
胆道		
<b>GC</b>		21日毎
GEM	1000mg/m <sup>2</sup>	day1,8
CDDP	25mg/m <sup>2</sup>	day1,8
<b>GS</b>		21日毎
GEM	1000mg/m <sup>2</sup>	day1,8
S-1	1回40mg/m <sup>2</sup> 1日2回	day1-14
脾		
<b>GEM</b>		28日毎
GEM	1000mg/m <sup>2</sup>	day1,8,15
<b>GEM + nab-PTX</b>		28日毎
GEM	1000mg/m <sup>2</sup>	day1,8,15
nab-PTX	125mg/m <sup>2</sup>	day1,8,15
<b>GEM + S-1</b>		28日毎
GEM	1000mg/m <sup>2</sup>	day1,15
S-1	1回40mg/m <sup>2</sup> 1日2回	day1-14
<b>FOLFIRINOX</b>		14日毎
I-OHP	85mg/m <sup>2</sup>	day1
I-LV	200mg/m <sup>2</sup>	day1
Iri	180mg/m <sup>2</sup>	day1
5-FU	400mg/m <sup>2</sup>	day1
5-FU	2400mg/m <sup>2</sup>	day1-2 持続
<b>オニバイト+5-FU+LV</b>		14日毎
オニバイト	70mg/m <sup>2</sup>	day1
5-FU	2400mg/m <sup>2</sup>	day1-2 持続
I-LV	200mg/m <sup>2</sup>	day1